(. LOMBARDINdowp: s

A KOHLER. COMPANEngine: SLD 825-4 Drawing: F

COOLING SYSTEM/STARTING/INSTRUMENTS

deflector

bolt M 6 X 1 X 12
bolt M 8 X 1,25 X 12
washer diam. 8

screw M 8 X 14
washer diam. 6,4
bolt M 6 X 1 X 12
washer diam. 6,4
airtight plate

bolt M 8 X 1,25 X 16
washer diam. 8
airtight plate
alternator fan
washer diam. 8
eXternal alternator pulley
bolt M 8 X 1,25 X 16
washer diam. 8

15 1760.003
23 1770.001
24 7565.007
25 9731.092
27 J625.059
28 1760.003
31 7625.059
32 5066.041
33 1770.002
34 7565.007
35 5066.039
36 9718.035
37 7565.007
38 7100.155
39 1770.002
40 7565.007
41 1157.262
42 Bo6l17.024 clamp

44 8490.088 angle bracket

46 1760.001 bolt M 6 X 1 X 10

60 1780.066 bolt M 10 X 1,5 X 70
61 J670.095 washer

62 1240.051 snap ring

63 B010.095 ball bearing

64 «————- » see Pos. 110

66 [500.025 washer

67 J565.011 washer diam.10

68 1770.082 bolt M 8 X 1,25 X 28
69 B240.033 nut M 10

70 1770.056 bolt M 8 X 1,25 X 18
71 7625.0061 washer diam. 8,4
72  7565.007 washer diam. 8

73 8546.048 brace

74  7565.007 washer diam. 8

75 3240.018 nut M 8

76  8903.090 alternator support
77 7565.004 washer diam. 6

78 6975.110 pulley diam. 84
78 6975.144 pulley diam. 64
79 3003.052 ball bearing

80 2200.004 key

81 1157.158 volt.alternator

81 1157.159 volt.alternator

eXternal volt.alternator 12V-33A

12V 14A - 3 wires
12V 21A - 3 wires
82 B526.055 spacer (without inside alternator or with eXtern.altern)

POS. |CODE DESCRIPTION Qty
1 1760.001 bolt M 6 X 1 X 10
2 J625.059 washer diam. 6,4
3 5066.044 middle panel
4 4115.051 hook
5 5066.046 panel
6 1770.001 bolt M 8 X 1,25 X 12
7 7625.070 washer diam. 6
8 5066.165 panel

PP P WRRPR, MR RPRPNRPRPRPRRR,RRPRPORRPRERRRRPRPRRREREERL,EERERLORRNNMNMWONNODNWERE DS DRFEWR JR

printed by LOMBARDINI: 28/03/2018 -

1




Group: 5LLD
Engine: SLLD 825-4 Drawing: F

COOLING SYSTEM/STARTING/INSTRUMENTS

POS. |CODE DESCRIPTION Qty
83 B450.047 spacer (for blower with 14A alternator) 1
83 B450.049 spacer (for blower with 21A alternator) 1
84 3003.047 ball bearing 1
85 2086.061 bell for blower with 21A alternator 1
85 2086.066 bell for blower without alternator or with 14A alternator 1
88 9718.077 blaster fan 1
90 J625.055 washer diam.12,5 1
91 B203.015 nut 1

100 6660.022 inspection cover 1
103 «————— » hub 0
105 3240.033 nut M 10 2
106 6800.004 stud M 10 X 20 (35) 2
107 7565.011 washer diam.10 2
108 (————— » washer diam.10,5 0
109 2501.031 hollowstud 1
110 4110.006 JOKEY ASS.Y 1
110 6360.055 plate 1
111 3240.018 nut M 8 4
112 7565.007 washer diam. 8 4
113 6780.012 stud M 8 X 25 (37) 4
114 1760.068 bolt M 6 X 1 X 90 4
115 8565.034 alternator stator 1
116 3240.033 nut M 10 4
117 7625.019 washer diam.10 4
118 7565.011 washer diam.10 4
119 6800.010 stud M 10 X 25 (40) 4
120 1105.016 blower shaft 1
121 6740.153 inlet regul.Saprisa 1
121 6740.154 inlet regul.Ducati 1
122 7625.061 washer diam. 8,4 2
123 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1
123 7362.294 volt.regulator 12V 21A fitted for electronic tachometer - 6+W c 1
124 7475.008 angle gear 1
127 9282.003 transmission mm 1500 1
128 1210.093 seal ring 1
129 6491.013 pipe elbow 1
130 6745.050 0il switch 0,3 bar (M 12) 1
131 4670.014 copper gasket diam.12 1
135 9732.075 screw M 8 X 50 4
136 6927.070 belt guard 1
137 9730.100 screw M 8 X 25 1
141 2145.014 regulator cap 1
142 B526.010 spacer 2
143 9730.242 screw M 8 X 16 2
144 «—————— » switch cover 0
145 2900.110 dashboard 2 lights 1
145 2900.117 dashboard 5 lights 1
146 1760.032 bolt M 6 X 1 X 14 2
147 7625.092 washer diam. 6,5 2
148 1770.009 bolt M 8 X 1,25 X 35 1
150 6491.005 pipe elbow 1
151 3240.048 nut 2
152 7565.013 washer diam.12 2

printed by LOMBARDINI: 28/03/2018 -

2




Group: 5LLD

Engine: SLLD 825-4 Drawing: F

COOLING SYSTEM/STARTING/INSTRUMENTS

POS. |CODE DESCRIPTION Qty
153 7625.026 washer diam.12 2
154 6820.014 stud M 12 X 30 (48) 2
155 B8203.015 nut 1
156 7625.055 washer diam.12,5 1
161 9730.110 screw M 6 X 60 2
163 2440.088 belt for engine with jockey pulley 2200-2600 R.P.M. 1
163 2440.089 belt for engine with jockey pulley 2200-2600 R.P.M. 1
163 2440.114 belt for engine with jockey pulley 1500 R.P.M. 1
163 2440.139 belt for eXternal alternator 1
164 2440.088 belt for engine with jockey pulley 2200-2600 R.P.M. 1
164 2440.089 belt for engine with jockey pulley 2200-2600 R.P.M. 1
164 2440.114 belt for engine with jockey pulley 1500 R.P.M. 1
164 2440.139 belt for eXternal alternator 1
165 7195.112 starting button 1
166 «&«————— » switch cover 0
167 5041.020 key switch 1
171 B8260.057 nut 1
172 &————-— » hub - see Pos. F176 0
173 7530.020 washer 1
174 9731.092 screw M 8 X 14 4
175 8430.038 locking needle 4
176 885.048 HUB AND PULLEY diam. 195 1
178 «&«————-— » lampe-socket 0
180 8902.095 dashboard support 1
184 1770.004 bolt M 8 X 1,25 X 20 3
185 7565.007 washer diam. 8 4
186 3617.017 clamp 1
187 «————- » lamp 24V 0
187 bHl75.162 lamp 12V 2
188 5400.060 rubber sheathing 2
189 3617.020 clamp 1
190 5840.2061 starting motor 12 V HP 2,5 Bosch 1
190 5840.267 starting motor 24 V HP 4,3 Bosch 1
191 5400.046 rubber sheathing 1

printed by LOMBARDINI: 28/03/2018 -

3




Engine: SLD 825-4 Drawing: F

20 21 22

44%
T—go—175
60 61 62 63 64 65 66 67 68— 2
—oo9 © 7677 78 79 80
< . 1669 70 72 73
2\ ) NG
S0 3\} 1091@:/@}\ / / 2 (%
104 N 5 (7 419) =2 3 \ ’B 3
105 F 7, = 0.3 | || 116120 121 @ v N
106107 108 > = NAVZEN 17 123 125 126 127 \ é
- @ D 131

141 142 143144
| 145

\ :. .\'\ ‘. ; /
ek .o
. @
173 174175 176

printed by LOMBARDINI: 28/03/2018



